Y o 7/ 7

Racing Screers

During maintanance of the vehicle it is also
important that all screws are tighten for the
windshield, specially those that hold it to the
vehicle.

Thank you for your attention on this.

MATERIALS INCLUDED AND ORDERED FOR THE INSTALLATION TO THE VEHICLE

ID. | DESCRIPTION | QTY.
1 Clear screen 1
2 Central chrome plate 1
3 Side chrome plate 2
4 Central black plate 1
5 Side black plate 2
6 Screw M5x15 DIN 603 8
7 Flat washer @5 DIN 125/A 8
8 Cap nut M5 8
9 Superior clamp and inferior rod 4
10 Allen screw M8x50 DIN 912 4
11 Flat washer @8 DIN 125/A 2
12 Cap nut M8 DIN 1587 2
13 Rod @10 of 185x70 2
14 Rod cap 4
15 Allen screw M8x60 DIN 912 2
16 Lock washer @8 DIN 6798 4
17 Hexagonal nut M8 DIN 934 4
18 Handlebar superior half clamp @26 2
19 Handlebar inferior half clamp @26 2
20 Spacer for handlebar @22 2
21 Allen screw M6x15 DIN 912 4
22 Border of 360 m/m 1

Puig puts everything within reach.

MOUNTING INSTRUCTIONS

MODEL

DAYTONA Il Ref.: 1984W

22

QA B/ @ R

A =3 o =
C 2 - \‘v
: - 16 18-19 5

Cle= 5

o ()

3

s

O

e
&
)
N

4

INOED

|

@

- o

/

Check out the collection of motorcycle windshields & fairings we offer.


https://www.motorcycleid.com/puig/
https://www.motorcycleid.com/windshields-fairings.html



